

Date: 2/10/2023 To: SENTRY SUPPLY dba SO#: A750122 Ln#: 2 PO#: P0239239-08 Part: T1000603720\* Qty: 2 Heat#: 706386\*  
 Tag: B26020923

MATERIAL TEST REPORT BY DELIVERY : 81085941 - Jul 12, 2022 - Page:4



200 Clark Street  
 Harrow, ON, CA, NOR 1G0  
 519.738.5000 / 519.738.3537

REF/BOL:81085941

Heat #: 706386	Made In: CA	Melted and Poured In: CA
----------------	-------------	--------------------------

C	Mn	P	S	SI	AI	CU	CB	MO	NI	CR	V	TI	B	N
0.19	0.8	0.008	0.008	0.023	0.043	0.066	0.006	0.006	0.026	0.046	0.002	0.002	0.0002	0.003

Material Group# : 100060375	Certification: ASTM A500-21 GRADE B&C
-----------------------------	---------------------------------------

Yield	Tensile	Eln.2ln	CE
060202 Psi	071625 Psi	34.4 %	0.34

Mill	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
STELCO	Nanticoke, ON	BOF	36.90%	19.80%	14.40%	100.00%	1,000.00

Material	Customer Item	Customer Note
10.0x6.0x375x39'6"(2x1).		

Bundle No	Pcs	Purchase Order	Sales Order	Sales Order Note
M201597039	2	SSW125728	0001757742	

Authorized by Quality Assurance: *Jason Richard* Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1

